
Westernport Water  Water Quality Risk Management Plan 
DRAFT September 2007 
_____________________________________________________________________ 

 1

 
 

 
 
 
 

WESTERNPORT WATER 
 
 

WATER QUALITY 
RISK MANAGEMENT PLAN 

 
 

DRAFT ONLY 
 

September 2007 
 
 



Westernport Water  Water Quality Risk Management Plan 
DRAFT August 2007 
_____________________________________________________________________ 

   

CONTENTS 
 
Section 1.  General Principles 
 

• Background 
• Guiding Documents 

o Australian Drinking Water Guidelines (2004) 
o Victorian Safe Drinking Water Act (2003) Victorian Safe drinking 

Water Regulations (2005) 
• Hazards, Hazardous Events and Risks 
 
Section 2. Specific Elements 
[...]
quality standards specified by the regulations; and  
(d) requires water suppliers to disclose to the public, information concerning the 
quality of drinking water; and  
(e) provides for the variation, after community consultation, of water quality 
standards that relate only to aesthetic factors; and  
(f) requires the reporting of known or suspected contamination of drinking water 
to the Secretary to the Department of Human Services; and  
(g) empowers the Secretary to enforce this Act. 

 
In particular the Act requires the preparation of Risk Management Plans for each 
supply system. These must 

(a) contain a detailed description of the system of supply 



Westernport Water  Water Quality Risk Management Plan 
DRAFT September 2007 
_____________________________________________________________________ 

 6

(b) identify the risks to the quality of the water and the risks that may be posed 
by the quality of the water 
(c) assess the risks 
(d) set out the steps to be taken to manage those risks (including the 
development and implementation of preventative strategies) 
(e) contain any other matters required by the regulations  

 
The integration of the elements of the ADWG and the requirements of the Safe 
Drinking Water Act provide a comprehensive program to ensure the supply of high 
quality, safe water at all times. 
 
Hazards, Hazardous Events and Risks 
 
One of the aims of catchment management, water treatment and distribution system 
management is to reduce the risk to public health due to hazards in the water 
collection, treatment and delivery process.  
 
A hazard may be thought of as any potential danger to consumers. Hazards 
associated with water include: 
 

• Microbiological contamination (health) 
• Chemical contamination (health) 
• Physical contamination (health and aesthetics) 

 
A hazardous event is an incident or situation that can contribute to the presence of a 
hazard. A hazardous event may include, for example 
 Dosing malfunction at a Water Treatment Plant or disinfection site 

A filter failure at a Water Treatment Plant. 
 
The best way to manage an identified hazard or hazardous event would be to remove 
the hazard or prevent the hazardous event. If this cannot be done then the best option 
is to control the hazard or hazardous event by reducing the likelihood of the event 
happening, or by reducing the consequences if the event does occur. 
 
If a hazard or hazardous event cannot be controlled, then there is a risk that the 
quality of the water delivered to the customer will be adversely affected which in turn 
may have an adverse impact on health or other human activities. 

 
Microbiological Hazards include disease causing bacteria, viruses, protozoans and 
parasites, usually of faecal origin.   
Chemical Hazards include chemicals  

From the catchment 
Iron, manganese, pesticides, herbicides, fertilizers, algal poisons, 
endocrine disrupters, tip leachate, animal manure,  

From reservoirs 
Plasticisers from liners, equipment lubricants, storm water pollutants 

From water treatment 
Contaminants in treatment chemicals, DBPs, treatment chemicals 



Westernport Water  Water Quality Risk Management Plan 
DRAFT September 2007 
_____________________________________________________________________ 

 7

From the distribution system 
Copper, zinc, high pH from pipes 
Lubricants from equipment valves 
Petrol, oils, cleaning agents from maintenance work 

 
Physical Hazards include silt or sediments (whether suspended or re-suspended) 
turbidity and colour. The sediment may also contain microbiological contaminants 
and chemical contaminants.  
 
Risk Management Plan 
 
In producing the Risk Management Plan (RMP), a fundamental objective has been to 
develop a format that is acceptable and readily understood by operational staff. In 
doing this, jargon has been minimised and documentation designed to be informative 
and user friendly and limited to what is necessary. 
 



Westernport Water  Water Quality Risk Management Plan 
DRAFT September 2007 
_____________________________________________________________________ 

 8

 
SECTION 2.  SPECIFIC ELEMENTS 
 
System Description (ADWG Element 2) 
 
Preparation of the RMP requires the development of a system plan with sufficient 
detail to assist the identification and estimation of significant risk and the means for 
control.  
 
Raw Water Supply 
 
Westernport Water has a single water supply and a single water supply system.   
Water is sourced from the Candowie Reservoir in the Bass Hills near Glen Forbes and 
treated at the Ian Bartlett Water Purification Plant (IBWPP).  
 
The raw water quality in Candowie Reservoir is typical of water that is sourced from 
an unprotected catchment with some intensive farming activities and runoff from 
cleared land within the catchment area. The raw water contains variable levels of 
nutrients, organics, manganese and iron.  
 
Poor rainfall in recent years and reduced water availability in the Tennant Creek 
catchment has meant that other sources of water have been utilised. All of these water 
sources are transferred to Candowie Reservoir for centralised storage and treatment at 
the IBWPP. 
 
Bass River 
A water pumping station was built on the banks of the Bass River during 2006/2007 
to transfer water via the 3 km Bass River Pipeline to Candowie Reservoir. The two 
variable speed, centrifugal pumps began pumping on the 5th of July, 2007 and have 
been delivering an average of 120 L/s of water to the reservoir. A control system is in 
place to extract the optimum flow according to the river level and a pump cut off 
point has been set at an environmental river flow of 46 ML/d. 
 
Lance Creek Reservoir 
Westernport Water is able to access water from Lance Creek Reservoir on a share 
basis with South Gippsland Water Authority.  The pump station at Lance Creek 
Reservoir allows Westernport Water to pump 4 ML/d.  Pumping began on the 30th 
August, 2006 and a total of 520 ML was intermittently pumped to Candowie 
Reservoir during 2006 and 2007. 
 
Corinella Bores 
A number of shallow and deep bores have been drilled at Grantville and Corinella.  
Continuous pumping at the Grantville bore began on the 9th of April 2007.  By the 
30th of July 2007, 265 ML had been pumped from this bore to Candowie Reservoir 
via the Grantville Pipeline (running 5 km from Grantville to the Bass River Pipeline).  
Pumping from Grantville ceased at the end of July 2007 and the site has been de-
commissioned. The site can however be re-activated for emergency drought relief. 



Westernport Water  Water Quality Risk Management Plan 
DRAFT September 2007 
_____________________________________________________________________ 

 9

Smaller bores at Corinella are listed in Table XX.  Deep bores are expected to provide 
approximately 1 ML/d and the shallow bores are expected to provide approximately 1 
to 1.5 ML/d.  The Corinella Pipeline is currently being constructed to link the bores in 
Corinella to the Grantville Pipeline. 
 
Table 2.1 List of bores 
 

Location Bore Type Status 

1 x shallow Drilled 
King Rd Wastewater Treatment Plant (WWTP) 

1 x deep Drilled 

King Rd 500 m from WWTP 1 x shallow Drilled 

Cnr King Rd and Bass Hwy 1 x shallow Drilled 

Cemetery Rd 1 x shallow Drilled 

King Rd 1 km from WWTP 1 x deep in process 

Corinella Primary School 2 x shallow Proposed 
 

Water Treatment 
 
The raw water from Candowie Reservoir is treated using a combination of 
flocculation, coagulation, dissolved air flotation, filtration, and disinfection. The 
IBWPP is located adjacent to the reservoir. A summary of the processes used is 
shown in Table 3.1. 
 
Table 3.1 Water treatment processes 
 

Locality Treatment 
Process 

Added 
Substances 

Comments 

Oxidation Potassium 
Permanganate 

Removal of manganese and iron 

Activated 
Carbon 

Powdered 
Activated Carbon 

Control of taste and odour and 
algal toxins 

Coagulation / 
flocculation 

Aluminium 
Sulphate 

Removal of colour and turbidity 

Dissolved air 
flotation / 
filtration 

Nil Removes floc particles  

pH correction Caustic Soda  Required to raise pH to ~7.4 

IBWPP 

Disinfection Chlorine Gas Disinfection 

Various locations 
throughout the 
water supply 
system 

Disinfection Sodium 
Hypochlorite 

Booster chlorination stations 
used throughout the water 
supply system to retain an 
appropriate chlorine residual 



Westernport Water  Water Quality Risk Management Plan 
DRAFT September 2007 
_____________________________________________________________________ 

 10

Ultra Violet 
Disinfection 

Nil The UV system services a 
distinct  water supply area on 
Phillip Island 

 

The WTP was automated in 2006 with the installation of a PLC and SCADA control 
system. The system included  

• PLC control of chemical dosing, water quality trending and remote access for 
improved control at all times.  

• Turbidity meters have been installed on all of the individual filters and the 
combined filter effluent.  

• A turbidity meter was also installed at the raw water inlet so that raw water 
turbidity changes can be detected.  

• Variable speed drives were put on two of the low lift pump and this allows the 
operators the freedom to change the flows to suit supply requirements, water 
quality and process operation requirements. 

• A chlorine residual analyser was installed at the 5 min detention time location 
in order to detect any chlorination issues quickly.  Another chlorine residual 
analyser was installed at the 30 min detention time location to better monitor 
the chlorine residual and pH of the water supplied to customers.   

• Automatic shut down alarms on the 920 kg drums in case of a chlorine leak 
and an audible alarm that also pages an operator were also implemented. 

 
Distribution 
 
The treated water is then distributed to communities through a single major supply 
line with a number of smaller off takes servicing each of the residential communities 
within Westernport Water's district. Westernport Water services approximately 
15,000 properties on Phillip Island and an area of the mainland from The Gurdies to 
Archies Creek.  Individual towns that are provided with potable water include Bass, 
Grantville, Corinella, Kilcunda, Dalyston, San Remo, Woolamai Waters, Rhyll, 
Cowes and Ventnor.  
 
A plan of the Westernport Water, disinfection system is included in Appendix 1. 
 
 



Westernport Water  Water Quality Risk Management Plan 
DRAFT September 2007 
_____________________________________________________________________ 

 11

Identification of Control Points (ADWG Element 2) 
 
A Control Point can be considered as a step in a process where control can be 
applied or a hazard prevented, removed or reduced to acceptable levels. An alternative 
way to consider a control point is that it is a step in a process where if poor process 
control is practiced the quality of the final product is likely to deteriorate. 
 
For the Westernport Water, water supply system, the following control points have 
been identified. 

• Catchment and Reservoir 
• Coagulation and flocculation 
• Dissolved Air Flotation 
• Powdered Activated Carbon (PAC) dosing 
• Potassium Permanganate dosing 
• Media filtration 
• Disinfection 
• Distribution (Including storages and pipes) 

 
Detailed analysis of these control points is provided in Section 3 
 



Westernport Water  Water Quality Risk Management Plan 
DRAFT September 2007 
_____________________________________________________________________ 

 12

Risk Assessment (ADWG Element 3) 
 
Many risk assessments identify hazards as the starting point for the risk assessment. 
Nadenbaum et al 2004 include the identification of hazardous events as well as the 
identification of hazards. This is particularly relevant to the generation of RMPs for 
the water industry and these have been included in the methodology applied here.  
 
A fundamental component of a risk assessment is to understand the risk and assign a 
quantitative value to that risk. Based on this quantitative value, action items can be 
prioritised for attention based on the residual risk to Westernport Water. The risk is 
quantified by determining the consequence of the outcome of the risk, and the 
likelihood that those consequences may occur.  
 
The procedure adopted by Westernport Water for the preparation of the RMP is 
described below. It is based on the Westernport  Water Procedure for Business Risk 
Management (Draft July 2006). 

1. Identifying the hazard and risk at each control point. 
2. Determining the consequence based on the definitions in Table 1. 
3. Determining the likelihood based on the definitions in Table 1, taking into 

consideration the controls in place at the time. Where controls are not 
consistently applied or effective in reducing the risk, a higher likelihood rating 
results. 

4. Assessing the effectiveness of the controls based on definitions in Table 2. 
 
Table 1 of the Procedure includes consequences that may impact all parts of the 
business including 

• Human OHS 
• Infrastructure/Services 
• Finance 
• Environmental 
• Water Quality 
• Community 

 
Only the water quality consequences have been reproduced here in Table XX. The 
original document may be sourced for definitions relating to the other areas of 
business. 



Westernport Water  Water Quality Risk Management Plan 
DRAFT September 2007 
_____________________________________________________________________ 

 13

 
 
Table XX. Water quality risk assessment table 

 
 
Table 2.  Control Assessment Table 
 
Rating Description 
Strong The control environment is operating effectively, providing a reasonable 

level of assurance that objectives are being achieved. 

Moderate The control environment has some weakness / inefficiencies. Although 
these are not considered to present a serious risk exposure, 
improvements are required to provide reasonable assurance that 
objectives will be achieved 

Weak The control environment is not sufficient, as many weaknesses / 
inefficiencies exist.  Reasonable assurance does not exist that objectives 
will be achieved. 

 
 

5. Determining the residual risk by reference to Table 3 
 
 
 
 
 
 

  CONSEQUENCE LIKELIHOOD 
 
  

 
 
Catastrophic 

- Health epidemic through water 
poisoning 
- E Coli, Cryto & or Giardia detected 
in samples 
- Boiled water alert 

 
 
Almost Certain 

The event is expected 
to occur in most 
circumstances (More 
than once per year 

 
 
Major 

- Blue green algae alert 
-Contamination of water in the 
distribution system 
- Chronic illness, major health concern 
related to possible carcinogens 
 

 
 
Likely 

The event will 
probably occur in 
most circumstances 
(Once per year) 

 
 
Moderate 

- Non health related quality complaint 
- Toxic metals present causing stained 
laundry, bitter taste & blue/green stains 

 
 
Possible 

The event should 
occur at some time 
(Once every 5 years) 

 
Minor 

-Taste & Odour complaints 
- Dislodged biofilms resulting in dirty 
water complaints 
 

 
 
Unlikely 

The event could occur 
at some time (Once 
every 10 years) 

Insignificant - Customer complaints drying of the 
skin, acrid taste.  

Rare The event may only 
occur in exceptional 
circumstances (Less 
than once in 30 years) 



Westernport Water  Water Quality Risk Management Plan 
DRAFT September 2007 
_____________________________________________________________________ 

 14

Table 3.  Risk Rating Table (Revised) 
 

CONSEQUENCE 

LIKELIHOOD Insignificant Minor Moderate Major Catastrophic 
Almost 
Certain 

High High Extreme Extreme Extreme 

Likely Medium High High Extreme Extreme 

Possible Low Medium Moderate High Extreme 

Unlikely Low Low Medium Moderate High 

Rare Low Low Low Moderate Moderate 
 
 

6. Collating all risks in the risk register in order of highest to lowest including a 
listing of how strong the current controls are. 

a. Any ‘Extreme’ or ‘High’ risks are unacceptable and require further 